
March 2003

1

2

31

5 7
6

8 3

For 
customer 
wiring

31

32

4

19
23

18

22 21

25

26

20
35

34
28

33
13 37

14

9
11

12

36

15

17

16

30
29

41

LC7060V

Torque 50-60 in.-lbs.

Torque 10-15 ft.-lbs.

Torque 
70-80
in.-lbs.



KEY 
NO. PART NO. DESCRIPTION
1 ---------- Tank 
2 Z-D20659 Motor - O/L Ballerina
3 D21594 Motor Mount Pin
4 D23591 Hold Down Screw        
5 CAC-1011 Spring Elastomer     
6 SSN-1619-ZN Lock Washer
7 SSN-56-ZN Washer 1 x 11/32 x 1/16  
8 SS-2038-ZN     Nut Wing 5/16-18  
9 Z-D22629      Pump Assembly
11 CAC-327         Bracket                     
12 SSF-8113-ZN   Lock Nut 3/8-16 x 9/16 
13 SSP-9401        Connector Body
14 SS-1215         Pipe Plug 
15 CAC-323      Beltguard, Inside
16 CAC-322      Beltguard, Outside     
17 SSF-986         Screw #10-16 x 7/16 (2 used) 
18 AC-0217         Manifold
19 Z-D22260        Pressure Switch
20 SSP-7811      Nut Sleeve Assembly 1/4"
21 SS-2072-1       Nipple 3/8 NPT x 1.50  
22 97503734        Safety Valve
23 GA-360       Gauge 300 PSI 
25 SSV-812       Globe Valve 200 PSI
26 SSW-7367        Strain Relief Bushing
27 SUDL-402-2     Motor Cord Assembly (Not Shown)
28 D21583         Pressure Relief Tube
29 C-PU-2861   Motor Pulley
30 SS-391          Set Screw
31 SUDL-9-1        Screw (3 used)
32 SSN-613         Washer Belleville 
33 D21581         Outlet Tube 
34 CAC-4337-1     Check Valve 
35 SS-8553         Connector Body
36 SSF-928         Screw 5/16-18 x 7/8 Hex (4 used)
37 SSP-7812        Nut Sleeve Assembly 1/2" (2 used) 
41 C-BT-223        Belt 
42 D23000 Drain Valve (Not Shown)
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http://63.144.118.151/msservice_net/product_files/_PDFS/AC/OILLUBESTAT/PUMPS/d22629.pdf

